Tubos de Acero de México, S.A.
m Bmm Km 433.7 Carr. México-Veracruz
Via Xalapa
. 91697) Veracruz, Ver. México
Tenaris Group e1em

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nuimero Page / Pégina: (52) 229 989 1100 tel

03018313 1/5 (52) 229 989 1120 fax
Date/Dia:  (05/11/2003

Customer / Cliente:.  TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referendia del dliente Manufacturer’s Works Order N° / Confirmacion de Venta
058818/03
{Manutacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Spedification / Normas o especificaciones. Steel Qrade / Qrado de acero. Ends / Extremos. PLAIN END
API SL/ASTM A106/ASME SA106/ASTM A53 ,ABRIL 1, 1995/99/1995-A95/99B B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 131 Pcs/pz Nominal Weight / Peso Nominal
42.20 X 4.90 MM 5.50 / 7.00 MTS 4.46 RG/M
1.66 X 0.191 INCH 18.00 / 23.00 FT 3.00 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test Y. S uTs. Y.8. .
Condicidn de la probeta Dimensicnes de la probeta temp Unit/ Unidad Unit / Unidad / Elongation
HeatN° | SampleN°] Ls TT | Type Size Temp. |KG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N° Tipo | on Tamafio de (Eul 0.5%
mm lensayo Required/Requerido Required / Requerido Required [% in 2inches
. T™Min: TMin: Min % =
[TMax: [TMax:
LMin: LMin: Max Obt.
°C LMax: LMax: %
27228 |379511 |C/B] ST |Rec | L 19.28 x 4.85 TA 36.30 51.19 0.71 40
27228 379516 JC/B| ST |Rec L 19.23 x 5.03 TA 36.10 49.86 0.72 38
Ls: L lon of the ple/L {izacion de la muestra C/B: Body / Cuerpo RAU: Upset / Recaique TT: Heat Treatment / Tratamiento Témico
Tra: Specimen with heat treatment at Laboratory / Probeta tratada en laboratorio NR: Normalized and Tempered / Normalizado y Revenida TR: Quenched and Tempered / Templado y Revenido
N: Normalized / Normalizado A: Anneated / Recocido SR: Stress Relief / Relevado de Esfuerzo ST: As Rolled / Sin Tratamierto
Rec: Strip specimen / Rectangular Ctt: Round bar specimen / Cllindrica Orl: Orientation / Orientacion L: Longitudinal / Longitudinal
T: Transverse / Transversal TA: Room Temperature / Temperatura Ambiente EUL: Extension Under L.oad Method UTS: Ultimate tensile strength / Resistencia
Max: Maximum / Mdximo Obt: Obtained / Obtenido Y.S.: Yield strength / Fluencia LMin: Logitudinal Minimum / Minimo Longitudinat
Litax: Longitudinal Maximum / Maximo Longitudinai TMin: Transverse Minlmum / Minimo Transversal TMax: Trans M im / Maximo Transversal Min: Minimum / Minimo
This is to certly that the pi described here in wers fa led, testod, and/or i d in dance with e specification reft d and meets the in all respects. This certificats is issuad by a computerized system and itis valid with ic si On e ofiginal ceriicats the ¥ade-mark green coloured
Tenaiis' is stamped. In case tie owner of the original certificate would release a copy of it, he must attest its conformity to the original one, taking upon himeelft the responsabllity for any untawful or not allowed use. Any ion and/or falsification will be subj d to he law.
Este documento ceriifica que loe pi itos aqui fueron e . probados y/o inspeccionados de acusrdo con la especificacion de referencia y satefacs los di Este certificado se emite mediante un sistsma izado y o6 valido con fima elecdnica. En el certificado ofiginal ol ogotipo
Tenaris (verde) eeta impreso en lahoja. En caso de que al p

del certifi gue una f del mismo, deberé garan¥zar ta conformidad con af original, y se hace responsable por cualquier usa Hlegal o indebido. Cualquier alteracién /o falsificacion sera sujeta a la lay. — DICA 777 04 0]
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Tenaris Group

Tubos de Acero de México, S.A.
Km 433.7 Carr. Meéxico-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

42.20 X 4.90 MM

Quantity / Cantidad.
5.50 7/ 7.00 MTS

1.66 X 0.191 INCH

18.00 / 23.00 FT

131 Pcs/pz

Nominal Weight / Peso Nominal

CERTIFICADO DE PRUEBAS EN FABRICA Number/Niimero Page / Pagina: (52) 229 989 1100 tel
owcﬂmwdw N\m (52) 229 989 1120 fax
Date/Dia: - 05/11/2003
Customer /Cliente:. 'TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia del diente Manufacturer’s Works Order N° / Confirmacién de Venta
ly 058818/03
Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Supefficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMTNADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o espedificaciones. Steel Grade / Grado de acero. Ends / Extremos. PLAIN END
API S5L/ASTM Al106/ASME SA106/ASTM AS3 ,ABRIL 1, 1995/99/1995-A95/99B B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud.

4.46 KG/M
3.00 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

Superficial Hardness / Dureza superficial. |
External/ Externa
Heat N° Sample Unit Unidad: BHN
Colada N° § Muestra N° ts JReq. Min: Req. Max:
Resutt /Resultado
27228 |379511 c/B 123
27228 [379516 Cc/B 113
Ls: L lon of the pile/ L ion de la muestra C/B: Body / Cuerpo R/U: Upset / Recalque Req: Required / Requerido _
Min: Mini / Minimo Max: Maximum / Maximo
Through Wall Hardness / Dureza en el espesor (HV) |
Heat/ Colada: 13454 Required /Requerido —n Heat/ Colada: 13580 Required /Requerido
Sample / Muestra 80369 { Pipe N° / Tubo N°: Min Max. Sample / Muestra 80382 | Pipe N° / Tubo N°: Min Max.
Ls. C/B JT: ST JEnd / Ext: Result / Resultado | Ls:_c/B 1T ST |End / Ext: Resuit / Resultado
Unit / Unidad Aver Var Unit / Unidad Aver Var
Quadrant HV10 1 2 3 4 Quadrant HV10 1 2 3 4
Cuadrante Outside Diameter/ Diamelro exierno. 201.00]205.00 ]|204.00 203.33 Cuadrante Outside Diameter/ Didmetro extermno. 205.00 |209.00203-00 208.67
0° Middle wall /Medio del espesor de pared. 196.00[200.00 ]201.00 199.00 0° Middle wall /Medio del espesor de pared. 197.00]196.00]196.00 196.33
Internal Diameter/ Didmetro interno. 217.00 |204.00 |214.00 211.67 ]12.67 Internal Diameter/ Didmetro interno. 216.00 |211.. 060 |207.00 211.33[15.00
This is to cerify that he produ described here in were , sampled, tested, and/or insp d in with he ifi fe and meets the
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in alt respecks. This cerlificate is issuad by a computerized system and itis valid with electronic signature. On the originai certificata the ¥ade-mark green coloured
‘Tenaris' is stamped. In case the owner of the original certificate would release a copy of it, he must attest it conformity W the original one, taking upon himeelft the responsability for any unlawis! o not allowsd use. Any
Este documente ceriifica que loe prody i

y 66 valido con firma eleckrdnica. En et certificade onginal ef logotipo

ia del mismo, debera garanizar la conformidad con el original, y se hace responsable por cualquier uso lagal o indebido. Cualquier alteracién y/o falsificacidn sera sujeta a la ley.

— DICA 777 04 0|




Tamsa

Tenaris Group

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Ndmero

03018313

Page / Pagina:

3/5

(52) 229 989 1100 tel
(52) 229 989 1120 fax

Date/Dia:  05/11/2003

Customer / Cliente:

TUBOS CONEXIONES Y TANQUES,

S.A. DE C.V.

Customer’s Order / Cliente Orden - Item N°

‘Customer’s Reference / Referendia del diente

Manufacturer's Works Order N° / Confirmacién de Venta

058818/03
Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o espedificaciones. Steel Grade / Grado de acero. Ends / Extremos. PLAIN END
API S5L/ASTM A106/ASME SAl106/ASTM AS53 ,ABRIL 1, 1995/99/1995-A95/99B B/X42 PSL1 LISO CORTE RECTO

Dimensions / Dimensiones.
42.20 X 4.90 MM
1.66 X 0.191 INCH

Length / Longitud.
5.50 / 7.00 MTS
18.00 / 23.00 FT

Quantity / Cantidad. 131 Pes/pz

Nominal Weight / Peso Nominat

4.46 KG/M

3.00 LB/FT

C/B: Bady / Cuerpo
R/U: Upset / Recalque

NR: zo_‘Bn__Noa and Tempered / Normalizado y Revenido
TR: Quenched and Tempered / Templado y Revenido

SR: Stress Relief/ Relevado de Esfuerzo
ST: As Rolled / Sin Tratamiento

Through Wall Hardness / Dureza en el espesor (HV) |
Heal/ Colada: 13582 Required /Requerido
Sample / Muestra 80388 | Pipe N° / Tubo N°: Min Max.
Ls. C/B TT: ST }End / Ext. Hesuit / Resultado
Unit / Unidad Aver Var
Quadrant HV10 1 2 3 4
Cuadrante Outside Diameter/ Didmetro externo. 208.00 |202.00 |206.00 205.33
0° Middie wall / Medio del espesor de pared. 158.00[197.00 {198.00 197.67
Internal Diameter/ Diametro interno. 189.00{150.00 |223.00 200.67 [7.67
Ls: L ion of the ple /L lizacion de la muestra Tra: Speci 1 with heat % at Laboratory / Probeta tratada en laboratorio A: Annealed / Recocido Min: Minimum / Minimo

Max.: Maximum / Maximo
Aver.: Average / Promedio

| TT: Heat Treatment/ T iento Térmico N: Normalized / Nor N°: Number / Numero Var.: Variation / Varlacion
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS ]
Heat N° Sample N° Bend Test
Colada N° § Muestra N° Ensayo de Curvado
27228 |379511 |GOOD/BUENO
27228 J379516 GOOD/BUENO

CHEMICAL COMPOSITION

/ OOZwOmHOHOZ QUIMICA.

Este documento certifica que fos

aqui eron fe p

y/o inspeccionados de acuerdo con la i6n de ref iay

toe

pondi Este se emite un sisterna

[+] Mn Si Cr Mo S P Ni v Cu Al Sn As
T X 100 X.1000
Heat H Max]
Colada Min]
Sample N° [P Max]
Muestra N° Min
27228 H i3 110 25 6 2 1 13 75 2 160 30 9 7 2 3 18 1 43
This is to certify that e p described here in were led, testad, and/or i d in with the specificati fe and meets the in alf respect. This certik isissued by a puterized system and itis valid with slectronic signature. On the original certificate the ¥ade-mark green coloured
‘Tenaris' is atamped. In case the owner of the original cerificate would relaase a copy of it, he must attest its conformity to the original one, taking upon himsetft the responsability for any untawlul or not allowed use. Any and/or falsification wili be to helaw.

y es valido con fima electronica. En el certificado original ek logotipo
Tenaris (vorde) ssta impresc en la hoja. En caso de que ef poseedor del certificado anague una fotocopia del misma, deberé garanizar la conformidad con el originat, y se hace responsable por cualquier uso Regal o indebido. Gualquier alteracién y/o falsificacidn serd sujsta a la ley.

_ DICA 777 04 O




Tubos de Acero de México, S.A.
m amm Km 433.7 Carr. México-Veracruz
Via Xalapa
.ﬂmjm_‘_m m ﬂOCU (91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1100 tel

03018313 4/5 (52) 229 989 1120 fax
Date/Dia: - 05/11/2003

Customer / Cliente: TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacion de Venta
058818703

Manutacture Process/ Proceso de fabicacidn. Product Type / Tipo de producto. Surtace / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Spedification / Normas o espedificadiones. Steel Grade / Grado de acero. Ends / Extremos. PLAIN END

API SL/ASTM Al106/ASME SA106/ASTM A53 ,ABRIL 1, 1995/99/1995-A95/99B B/X42 PSL1 LISO CORTE RECTO

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 131 Pcs/pz Nominal Weight / Peso Nominal

42.20 X 4.90 MM 5.50 / 7.00 MTS 4.46 KG/M

1.66 X 0.191 INCH 18.00 / 23.00 FT 3.00 LB/FT

CHEMICAL COMPOSITION / COMPOSICION OUIMICA.

Compasition, % / Composicién %
C Mn Si Cr Mo s P Ni A\ Cu Al sSn As Nb T Ca

X 100 X 1000 X 10000

Heat H Max
Colada Min
Sample N° [P Max]

Muestra N° _SE_
379511 P 12 | 110 | 24 [3 2 Jos| 13 ] 73 1 fass | 29 8 4 1 3 21 1 | 46
379511 P 14 | 107 | 24 6 2 1 12 | 72 1 | 156 | 28 8 5 1 4 17 1] 4s
379516 P 13 | 111 | 24 6 2 J1.4] 23| 72 1 |a1ss | 29 8 4 1 3 16 1 | 4s
379516 p 14 | 108 | 24 6 2 1 13 | 72 1 ]| 155 | 28 8 5 1 4 15 1 ] «s
H: Heat/ Colada P: Product / Producto _

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por. TAMSA

Steael making process / Fabricacidén de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco
Eléctrico-Horno de Afinacidén-Maquina de Colada Continua. Acero calmado con aluminio.

Material free from Mercury contamination / Material libre de contaminacién de Mercurio

No repair by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento tdrmico

Non destructive test / Control no destructivo. Satisfactory / Satisfactorio

Inspection method / Método de inspeccién - - - -

PRESION DE PRUEBA HIDRAULICA: 207 kPa*100 = 3000 Psi (5 seg.).

This is to cerfify that the p described here in wers k d, pled, wetad, and/or i din with he ificati fe and meets the i in akt respects. This 1 is issued by a ( sysiem and itis valid with electronic signature. On the original cerlificate the ¥ade-mark green coloured
Tenaris' is stampod. In case the owner of he original cerilicats would release a copy of it, he must attest its conformity to the originat one, taking upon himeetft the responsability for any unlawlut of not allowed use. Any ion and/or falsifi wilt be subj d to the law.
Esta documento cerlifica que 10 pi itos aqui kieron £ , probados y/o ionados de acuesdo con ia sspecificacion da ref ia y sabisface los i Este if o emite medi un sistema computar y es valido con frma electrdnica. En et certificado onginal el logatipo

Tenaris (verde) eeta impreso en lahoja. En caso de que el p dor det cortifi gue una ia del mismo, debera garantizar la conformidad con el original, y se hace responsable por cualguier uso ilegal o indebido. Cualquier alteracion y/o laleificacidn serd sujeta a la loy. _ DICA 777 04 0




Tubos de Acero de México, S.A.
m Bmm Km 433.7 Carr. México-Veracruz
Via Xalapa

Tenaris Group (91697) Veracruz, Ver. México
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1100 tel

03018313 5/5 (52) 229 989 1120 fax
DatesDia: 05/11/2003

Customer / Cliente: TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - Item N° Customer’s Reference / Referencia del diiente Manufacturer’s Works Order N° / Confirmacion de Venta
058818/03
Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Spedification / Normas o espedificaciones. Steel Grade / Grado de acero. Ends / Extremos. PLATN END
API SL/ASTM Al06/ASME SA106/ASTM AS3 ,ABRIL 1, 1995/99/1995-A95/99B B/X42 PSL1l LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 131 Pes/pz Nominal Weight / Peso Nominal
42.20 X 4.90 MM 5.50 / 7.00 MTS 4.46 KG/M
1.66 X 0.191 INCH 18.00 / 23.00 FT 3.00 LB/FT
SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA
FABRICACION DE ACERO: FUNDICION POR ARCO ELECTRICO/ Y COLADO CONTINUO - ACERO CALMADO AL ALUMINIO - METODO GRANO FINO.
LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENE
MATERIAL LIBRE DE CONTAMINACION POR MERCURIO.
FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.
CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO
CONTROL NO DESTRUCTIVO (C.N.D.) 100 % : SATISFACTORIO.
METODO DE INSPECCION: E.M.I. LONG. (EXT.) NOTCH 12,5 %.
Sum. : Cr + Cu + Mo + Ni + V max. 1,000%.
EDICION DE LA NORMA : API 5L, 42° Edition 2000. - ASTM A106/99 - ASTM A53/99 - ASME SA106/01
TAMSA REF: 421498
£ TAMSA QUALITY DEPARMENT SIGNATURE
AL )
) EX
..AN. .h..vnur@..\w..u . QUALITY CEEAPSMTION DEPT CHIEF OF QUALITY 1FICATION DEPT

hY .
P.CERTIFIGACZON DE CALIDAD

GARCIA PAJ S

RESPONSABLE DEL

Quality System Certified

N° 110850 .
o~ il a
This is to cerlify that he produ described here in were , sampled, tested, and/or insp d in d; with he epecificat b e and moets the requil in all respeck. This cerlificate is issued v<.nh.\;ﬂ...§m~oa system and itis valid with ic s On the W.N J the vade-mark green
‘Tenaris' is stampad. In case the owner of he original certificate would release a copy of it, he must atiast its conformity Yo the original one, taking upon himesift he reeponeability for any unlawful or not allowed use. D-.,, <C3ration and/or falsification wilf be subjected % the law. \
Esta documento ceriifica que los pi itoe aqui eron i , probados y/o i de acuerdo con la ifi 6n de ref ia y satsface los epondi imi \m,\h\ ifi 6 emite medi un sistema i y o6 valido con firma w_u@.ﬁ% En ol certificado original of logotipo

Tenawie (vorde) esth impreso en la hoja. En caso de que el p dor del certifi gue una ia del mismo, debera garanizar la conformidad con ol original, y ee hace responsabie por cualquier usd #egal o indebido. Cualquier alteracitn y/o falsificacion sefé sujeta a la ley. _ DICA 777 04 O




